Proline Workstation 60” Plastic Laminate Work Surface

The guide on the following page(s) was provided by the supplier.
New Pig Corporation assumes no responsibility, obligation, or
liability in conjunction with the use or misuse of the information.

newpig.com
N eW Pi g. North America: 1-800-468-4647 UK: 9800 919 900.

Europe: +31 (0)76 596 92 50 Outside North America: +1-814-684-0101
One Pork Avenue China: +86-21-400 921 5178

Tipton, PA 16684-0304
PIG, PIG logo are registered trademarks in USA and other countries. See tm.newpig.com



&G

¥

PROLINE
STANDARD HD BENCH ASSEMBLY
DRAWING # A7163R

1C

1 ASSEMBLE NYLON GLIDE TO SQUARE INSERT

FOR EACH LEG. DRIVE SQUARE BUSHING WITH
GLIDE INTO BOTTOM OF EACH LEG USING A MALLET
OR HAMMER.

2 ASSEMBLE FRONT AND BACK RAIL USING STUD

PLATES AND LOCK NUTS PROVIDED. THE 2 X 2 X I
CHANNEL IS FOR THE FRONT OF THE UNIT AND THE

1 X 8 CHANNEL IS FOR THE REAR THEN ATTACH THE

174" - 20 X 374" HEX HEAD BOLT AND FLAT WASHER

T0 THE BOTTOM MOST HOLE IN THE BACK RAIL (BEFORE
TIGHTENING NUTS MAKE SURE THAT THE FRONT RAIL AND
BACK RAIL ARE FLUSH TO THE TOP OF THE LEG ASSEMBLIES

“AND PUSHED INWARD APPROXTMATELY 1/8" TO

ALLOY THE WORKSURFACE TO BE MOUNTED PROPERLY)
NOTE: HOLES IN RAILS SHOULD BE FACING UP

3 PLACE WORKSURFACE BOTTOM UP ON A PROTECTED
SURFACE (TO PROTECT LAMINATE FROM SCRATCHES)

PLACE ASSEMBLED FRAME ON BACKSIDE OF TOP,

LOCATE FLUSH WITH BACK EDGE OF LEG. (SEAM OF EDGING
TO BACK). USE #28 DRILL BIT AND PRE-DRILL HOLES
172" DEEP AND SCREW #12 X 3/4" SCREWS IN TO

SECURE FRAME TO TOP.

NOTE: OVERHANG OF THE TOP SHOULD BE 2 1/2"
IN THE FRONT AND THE SIDES (FLUSH ¥ITH BACK)

WHEN ASSEMBLING A QUANTITY OF BENCHES
AN ELECTRIC SCREY GUN IS RECOMMENDED.

4 SET BENCH UPRIGHT AND ADJUST NYLON
GLIDES TO LEVEL

PAGE 1



1) IF NOT ALREADY PREDRILLED; DRILL A 5/16"
HOLE THRU THE LEG AT THE DIMENSIONS
SPECIFIED IN THE DRAWING.

2) SLEEVE LEG EXTENDER INTO LEG AT DESIRED
HEIGHT AND PLACE BOLT BOLT ASSEMBLY AS
SHOWN AND TIGHTEN.

3) SCREW NYLON GLIDES INTO LEG EXTENDERS

RUBBER MALLET

&

NOTE: [F THE LEG EXTENDERS ARE FITTING TIGHTLY
AND ARE NOT SLIDING EASILY INTO THE LEGS,
REMOVE EXTENDER AND WITH 4 RUBBER MALLET

HIT ALONG BOTH SIDES OF THE EXTENDER T0
SLIGHTLY BEND THE CHANNEL INWARDS.

174" -2 X2 172" fii&

ROUND HEAD BOLT

~i

NYLON GLIDE :
\\

!
|
|
|

o

&

K\ﬁ ACORN NUT

@,Q
&
\»J‘;\ LOCK WASHER
o
~ PLAT FASHER

172" HOPE
TAPE

S~ LEG EXTENDER

PRO-LINE
HDLE-6 (LEG EXTENDER ASSEMBLY)
DRAWING # A7164

PAGE 2



PLATE SLIDES OVER
1" LIP OF FRONT RAIL

PRO-LINE
UDS (HODULAR DRAWER ASSY)
DRAWING #7169

1) REMOVE DRAWER FROM HOUSING

2) NOUNT BRACKETS TO DRAWER USING
174" X 374" HEX HEAD BOLTS AND WASHERS
45 SHOWN
(TIGHTEN BOLTS ON REAR BRACKET BUT LEAVE BOLTS ON FRONT PLATE LOOSE)

3) SLIDE HOUSING OVER FRONT RAIL OF
BENCH SANDWICHING FRONT RAIL BETWEEN
HOUSING AND PLATE

4) SET DRAFER HOUSING A MINTMUM OF 1"
AFAY FROM LEG AND 3/4" SET BACK
FROM FRONT RAIL

5) INSTALL FIVE (5) #12 PHILLIPS PAN HEAD
SCREFS THROUGH REAR BRACKET AND
INTO BOTTOM OF THE WORKSURFACE.
TIGHTEN THE BOLTS SECURING THE FRONT
HANGING PLATE

#+ NOTE ++ DRAWERS ARE MORE EASILY
HOUNTED WHEN BENCH IS FLIPPED UPSIDE DOWN

PAGE 3



oA

//- REAR HANGER

REVISIONS

REV

DESCRIPTLON

DATE

APPROVED

HDS (MODULAR DRAWER ASSEMBLY) 5-23-97

FRONT HANGER PLATE

STANDARD

% | 3 FRONT RALL OF WORKSTATION
= e
myy — T
100D SCRER - H 3/4" SET BACK
3/4" 1Y HEAD —/ﬁ” 1 —
BOLT = @
e | =T REMOVE DRATER
= - %:;7—mmmm
KEP NUT : l
e TASHR e
[} L} -
T /2" HEX HEAD BOLT
T STACKING
- (OPTIONAL)
NICHABL SUPLINSKAS
PRO-LINE
SIZE | FSCH NO. DiG NO. 0 REV
SCALE | SHEET

PAGE 4




=1
=
= —
] = B
=== p—art
— == = =
Pt E— == [eed =3
o) ) () =
= _ = (o =] =
= = T2 £ B
= — [= =
== ° w2 (= [==1
= = == = P
B = _ - E—
B =x o= = =
= E— —_— = = o =)
] i = = j==]
== /= E— ="] E—
== £ o= [= |
R =x . —— < = =
Pl ——1 —-T E— =
(= ) B= T (=] o —_—
o B = =
> B~ _ =3 [ = _
= "R [E=—=] _— e — = o
—_ = - (=== ] ==
] _— B =3 o ==
T E— = —_ = = T —
—-_ = EB— — = =
(== = = = /= =
] [ == ] T ey e =
- = | S = = B—
= O /o oo = sl o =
= o o ==
—1 =3 B B = == ]
= = === [) B= = 2= /= =/
B B B _—— D =]
(=] [ e = ) = = =~ = o2
—_— p— —_— .
— o2 o —fe
B—
——
(=]
[==]
=t
=
=3 = (=]
= == =
2
= ]
[===] = =
— =
— =
— (5] |
—
E— =
] — P
— (==
W

5) ASSEMBLE FOOTREST AS SHOWN USING

KEP NUT

9

174" - 20 X 2 174" FLAT ALLEN HEAD BOLT

FINISH FASHER, FLAT WASHER AND KEP

NUTS PROVIDED .

FOOTREST

o
=
=
—
=3
(73]
= == 0
== [
= E— =
= T B
o = 0=
==
=1 B~ B~ =
= 2 o =—
— e =
— B B
I EBE= ——
= = e
=S = o
(=T e N
—
=
o=
X, (]
A N
O /////f//,wxﬁz =
S u//mx
N PR
AR R
//#////ﬂ%//f/ﬂ/ﬁ/
DN RN

DR
AR AR

DRAFING #47492

==

3 516"
APPROX

_

PAGE 5



1) HOUNT 174" X 2 3/4" HEX HEAD BOLTS
THROUGH REAR LEGS AS SHOTN

21 TURN 174" STRUT NUTS ON APPROXIMATELY
THG {2) THREADS

3) HOLD UPRIGHTS AGAINST BACK OF
REAR LEGS

4) PUSH BOLT ASSEMBLY INTO UPRIGHTS
AND TURN CLOCKWISE TO TIGHTEN

12" OF THE UPRIGET
HUST BE LOCATED
BELOY THE TOP OF
THE WORKSURFACE
FOR STABILITY AKD
SAFETY

-

BN C4P \

1/4" TLAT WASHER ————
-

" -0 123" —17
HEX HEAD BOLT
(7/16" WRENCH)

WORKSURFACE MUST BE
FLUSH ¥ITH BACK OF LEGS
BEFORE MOUNTING UPRIGHTS -

-

\ ~
B. -
~
-
-
-

-

-
-

HOLES PREDRILLED
AT FACTORY

’

/f

AN
AY

74" -2
STRUT KUTS

TOP SHOTN TRANSPARENT
[ FOR CLARITY

PRO-LINE
UR {VERTICAL UPRIGHT ASSEMBLY
DRAFING #47087

Nl

PAGE 6



1) LOCATE AND REMOVE THE KNOCKOUTS
THAT ARE CLOSEST TO THE ENDS OF THE
LIGHT FIXTURE

2} FASTEN LIGHT FIXTURE TO LIGHT SUPPORT
TUBE AS SHOWN WITH 1/4" X 2 174" NACHINE
SCREN, FINISH WASHER, (2) FLAT VASHERS,
(2) FENDER RASHERS AND A KEP NUT,

3} ATTACH THE LIGHT FRAME TO VERTICAL
UPRIGHTS USING 3/8" X 1" ALLEN HEAD
BOLTS AND STRUT NUTS.

4} ASSEMBLE THE 2" KNOBS THROUGH WELDED
FRAME AND INTO THREADED INSERTS IN TUBE
ENDS. (USE WASHERS AS SHOWN).

NOTE: IT IS SUGESTED THAT 2 PEOPLE PERFORM THE
OPERATION OF NOUNTING LIGHT TUBE TO FRAME.

BULB REQUIREMENTS
48" FIXTURES  F32 T8

36" FIXTURES  F30 T8
F25 18

STRUT NUTS 3/8" X 1" ALLEN BOLTS 104

LIGHT SUPPORT TUBE

W“@\ VELDED FRANE
o T f
L& )%
%ﬁ OB
' 1.0" DI4. NYLON VASHER

1.75 DIA. NYLON FASHER

VERTICAL UPRIGHTS

——— LIGHT FIXTURE

KNOCKOUT

174" X 2 174" MACHINE SCREN
FINISH FASHER

\ FLAT
VASHER
FENDER PROLINE

FASHER OLF (LIGHT FRAME ASSEMBLY)
— DRAVING # A7078R-1

PAGE 7



VERTICAL UPRIGHT -—-ﬂ\\\

378" STRUT NUTS ———_|

PALSTIC LAMINATE SHELF (#2)

!

PROLINE
CANTILEVER SHELF ASSEMBLY
DRAVING # A7042

194

TOOLS REQUIRED:
1 SCREW GUN WITH #3 PHILEPS HEAD TIP
/32" FRENCH

1) CHOOSE DESIRED HEIGHT ON UPRIGHTS AND
HOUNT SHELF BRACKETS TO THE UPRIGHTS
FITH 378" X 1" ALLEN CAP BOLTS AND STRUT
NUTS PROVIDED

2) LAY PLASTIC LAHINATED SHELF ACROSS
SHELF SUPPORT BRACKETS WITH EQUAL
OVERHANG ON LEFT AND RIGHT SIDES

3) WITH 2 PEOPLE (ONE ON EACH SIDE OF SHELF),
HOLD SHELF SUPPORT STRUT AGAINST
SHELF SUPPORT BRACKETS AND INSTALL
#12 X 374" PHILLIPS PAN HEAD SCREWS
IN EACH END. THEN PROCEDE TO INSTALL
THE RENAINDER OF THE PAN HEAD SCRERS

PAGE 8



/ 8.
UPRIGHT -

BIN HOLDER

j{///f——* 378" STRUT NUT

G 378" ¥ 1" ALLEN CAP SCREW

[) FASTEN BIN HOLDER TO UPRIGHTS AT DESIRED
HEIGHT USING 3/8" X 1" ALLEN CAP SREWS
AND 378" STRUT NUTS

PRO-LINE

BIN HOLDER ASSEMBLY
T0 AN HD BENCH
DRAWING #A7449

PAGE 9



1) PASTEN ESMR TO THE UPRIGHTS WITH 3/8" X 1"
ALLEN CAP SCREWS AND 3/8" STRUT NUTS.

2) SECURE THE ELECTRICAL STRIP TO THE ESHR
AS SHOWN USING 6/32" X 3/8" ROUND HEAD
MACHINE SCREFS AND 632" HEX NUTS.

ho \ 632" 1 3/8" ROUKD
HEAD WACHINE SCREN

/{/////r—UPRIGHT

378" STRUT NUT

ELECTRICAL STRIP

- PRO-LINE Liéj/

S
Wy g ESHR WITH ELECTRICAL
gig S%REH o STRIP ASSEMBLY TO AN
T fD BENCH

DRAWING #A7043

RV PAGE 10



